'-<-'nrn

Garrison Creek Use-Based
Receiving Water Study

March 1998
Publication No. 98-302

[ 4
& Printed on Recycled Paper



For additional copies of this report, contact:

Department of Ecology
Publications
P.O. Box 47600
Olympia, WA 98504-7600
Telephone: (360) 407-7472

The Department of Ecology is an equal opportunity agency and does not discriminate on the basis
of race, creed, color, disability, age, religion, national origin, sex, marital status, disabled
veteran's status, Vietnam Era veteran's status, or sexual orientation.

For more information or if you have special accommodation needs, please contact Shirley Rollins
at (360) 407-6696. Ecology Headquarters telecommunications device for the deaf (TDD) number
[...]
Groups Found in Garrison Creek ........c.coceevuiciiiiiniiniccinniinieciniccneeienee 49

Macroinvertebrate Functional Feeding Groups for Garrison Creek Sites ...... 49

Page iv



Table 1.
Table 2.

Table 3.

Table 4.
Table 5.

Table 6.

Table 7.
Table 8
Table 9.
Table 10.
Table 11.
Table 12.
Table 13.

Table 14.

List of Tables

Description of Sampling Locations for Garrison Creek Receiving

WaALET STUAY ...ttt e ebae et e s st b e s s eebeenane s 5
Garrison Creek Stream Flow and College Place WWTP Effluent Discharge

Measured on September 18, 1996 ........cocoovimiiiiiieeeeee et 13
Mean Temperature Observed in Lower Garrison Creek .......c.oeceecvieeveereecieenns 13

Percent Total Temperature Violation Identified in Lower Garrison Creek at

Thermograph Stations, GU1, GD2, and GD4 During Summer Months. .......... 17
Total and Free Chlorine Observed in L.ower Garrison Creek in Insitu Grab

Samples Collected on September 17 and 19, 1996 .......ccoceviiviiniiiiniirennnns 29
Fecal Coliform Geometric Means Found in Garrison Creek .....ooovevvevveveeeenenen.. 36

Total Coliform Geometric Means Found in Garrison Creek and Percent
Increase at Stations Between Sampling Days.......ccccoevvieienieiiinicinenicnniennen. 37

Concentrations Found and Corresponding Toxic Criteria for Metals Detected
in Water Column Composite Samples Collected from Garrison Creek) ......... 39

Concentrations and Toxicity Criteria for Metals Detected in Sediment Samples
Collected from Garrison Creek (9/19/96) ....oooveeeeeeeeeiieeeeceeeeeeeeeeeeeeee e, 40

Concentrations and Toxicity Criteria for Pesticides Detected in Water
Column Composite Samples Collected from Garrison Creek .........cccoeueenee.... 41

Concentrations and Toxicity Criteria for Pesticides Detected in Sediment

Samples Collected from Garrison Creek (9/19/96) .....c..oovvvveeeieeerreecreeerennne. 43
Concentrations and Toxicity Criteria for Pesticides Detected in Tissue

Samples Collected from Garrison Creek (9/19/96) .........oovvueevviveeiiiecrieenenne. 43
Taxa List and Associated Tolerance Values for Garrison Creek
Macroinvertebrate Samples from September 17, 1996........ccccevenivcvenieneacnns 47
Habitat Variables for Garrison Creek SiteS.......coooviieiviviieeeceieeeeeeeeeeeeeee e 51

Page v



Acknowledgments

Several people are responsible for assisting us in completing this project and we would
like to thank them for their help. Al Radar, the College Place Wastewater Treatment
Plant operator, was integral in getting this project completed. Al provided extensive
information on historical data and uses in Garrison Creek and surrounding areas, and
assisted us in the gathering of field data. Guy Hoyle-Doson and Dale Clark from EILS
provided both technical assistance and field equipment to complete the receiving water
part of the study. Other Ecology personnel that provided valuable technical assistance
included Norman Olson, Art Johnson, Dale Davis, and Joe Joy of Environmental
Investigations and Laboratory Services, Mark Hicks of the Water Quality Program, and
William Neve in the Eastern Regional Office. We would also like to thank all those who
participated in our questionnaire about beneficial uses in Garrison Creek.

Page vi



Abstract

Stream conditions and potential or existing uses were surveyed both above and below
the College Place Wastewater Treatment Plant on Garrison Creek in south-eastern
Washington. Observations of existing beneficial uses of Garrison Creek, including
human, aquatic life, and wildlife uses, were made using water column, sediment,
biological, and aquatic habitat surveys during the period of September 16-19, 1996.
Anecdotal information on existing and potential uses for other seasons and in other
reaches of Garrison Creek, as well as historic uses, was collected by using a survey
questionnaire which was sent to individuals knowledgeable about the creek and water
uses.

An intensive field survey sampled water column characteristics and sediment
characteristics for insecticides, herbicides, metals, nutrients, temperature, coliform
bacteria and other chemical parameters with both grab samples and continuous in-situ
instrumentation. The biological community, both fish and benthic invertebrates, were
quantitatively assessed to estimate densities and species compositions within Garrison
Creek. Tissue samples from fish were also obtained to analyze the deposition of
pesticides and herbicides.

Results indicated that most beneficial uses within Garrison Creek, a Class A waterbody,
were either non-supported or partially supported, based on the Washington State Water
Quality Standards. Biological communities were extremely depressed below the WWTP
and several water quality parameters including nutrients and ammonia were highly
elevated. However, throughout the creek, temperature and fecal coliform bacteria were
found at very high levels and did not meet state standards.

Page vii






1.0 Introduction

Ecology’s Watershed Assessments Section in the Environmental Investigations and
Laboratory Services Program conducted a use-based receiving water study on lower
Garrison Creek in Walla Walla County. The purpose of the study is to provide
information for making decisions regarding the renewal of the NPDES permit for the
planned upgrade of the College Place Wastewater Treatment Plant (WWTP), which
discharges to Garrison Creek. This includes decisions regarding the development of
use-based permit limits.

The use-based concept refers to a new, more site-specific approach to assigning water
quality standards. Rather than treating all surface waters having the same Water
Quality Standards Classification (e.g. Class A waters) as if they have the same suite of
characteristic water uses, the use-based approach is premised on determining which
actual or potential uses exist in a particular waterbody type or specific waterbody based
on its inherent and naturally-occurring environmental characteristics. This approach is
intended to facilitate water pollution control or restoration programs targeted to
protecting or restoring the waterbody-specific uses. Ecology is presently considering
whether to apply the use-based approach in its Water Quality Standards program, as a
part of the triennial water quality standards revision process.

1.1 Study Area

Garrison Creek is a tributary to the Walla Walla River in the Lower Snake Water
Quality Management Area (WRIA 32), and is classified as Class A according to the
Surface Water Quality Standards (WAC 173-201A-120). The segment of the

Walla Walla River of which Garrison Creek is a tributary is Class A, with special
conditions for temperature criteria of 20 °C, but this criteria does not explicitly apply
to Garrison Creek. Water quality of this Class shall meet or exceed the requirements
for all or substantially all of the following characteristic uses:

Domestic, industrial, and agricultural water supply;

Stock watering; '

Salmonid and other fish migration, rearing, spawning, and harvesting;
Clam, oyster, and mussel rearing, spawning, and harvesting;

Wildlife habitat; and

Primary contact recreation, sport fishing, boating, and aesthetic enjoyment.

Garrison Creek is a small, 10 mile long, distributary of Mill Creek (RM 36.4) that
flows through the cities of Walla Walla and College Place until entering the Walla
Walla River (Figure 1). Surrounding land uses consist of urban development and
irrigated agriculture. The reach of Garrison Creek affected by the College Place
wastewater treatment plant, which is the focus of this study, includes the lowermost

Page 1



D e sl
DN v e P4 L 0 1

Apnis J1918p\ BuiAleoey (dIMAM) Juejd Juswileal] Jojemelsep| 99e]d abejjon

dep uoneoo- aasuslsjey SNUS ‘L ainbi4

IOATY
e[lEM elleMm

Page 2



one mile of the creek. However, aquatic life uses upstream of this reach also need to
be taken into account in the use-based receiving water study, as certain fish and other
aquatic life need to migrate through the affected reach.

1.2 Background and Historical Information

It is likely that Garrison Creek was a spring fed stream under natural conditions
existing prior to the development of the Walla Walla area. The first water right was
established in late 1860s on lower Garrison Creek and by the late 1800s, gravel
diversion dams on nearby Mill Creek were being constructed to augment flows in
Garrison Creek for agricultural uses. The Army Corps of Engineers replaced the
gravel dams with a concrete facility, the Division Works, for flood regulation on
Mill Creek and to maintain flows for existing downstream water rights on
Garrison Creek and nearby Yellowhawk Creek. Several irrigation diversions occur,
with substantial diversions occurring immediately downstream of College Place, and
just upstream of and about 500 feet below the WWTP outfall. During low flow
~ conditions, water rights are supplemented with ground water from wells.

No historical flow data are available, but existing information suggests a perennial flow
in Garrison Creek (personal communication, William Neve, Department of Ecology,
Eastern Regional Office). Stream flow is variable throughout the year with perennial
flows occurring downstream to College Place where the creek may become intermittent
during summer due to irrigation diversions. Perennial flow resumes at the WWTP
outfall.

The only known water quality monitoring has occurred at the WWTP. Ecology
completed a Class II inspection of the WWTP in 1988 (Heffner, 1988), and the WWTP
has conducted monthly monitoring of its effluent as required by the NPDES permit.
The WWTP has been conducting weekly monitoring of selected water quality
parameters upstream of the effluent discharge for comparison to effluent since about
1994.

1.3 Treatment Facility Overview

The College Place WWTP is a high rate, single stage trickling filter facility with
polishing ponds. The plant consists of a headworks with hydrosieves, two primary
Clarifiers, two trickling filters, two secondary Clarifiers, two aerated lagoons, a
settling lagoon, a rock filter, a chlorine contact basin, two anaerobic digesters, a gas
collection and storage system, and sludge drying beds (Heffner, 1988). The plant
serves approximately 5,900 people, with capacity to 8,200 people, and has a permitted
flow of 0.91 MGD. Two identified industrial wastewater contributors to the WWTP
include a dairy and a laundry. Seasonal waste fluctuation occurs from the Walla Walla
College with lower discharges occurring during the summer term. Effluent quality

Page 3



monitoring protocols are found in the National Pollutant Discharge Elimination System
Waste Discharge Permit (NPDES, 1990).

1.4 Project Objectives

The purpose of this project is to provide certain elements to facilitate implementation of
the use-based approach to managing the discharge of treated effluent from the
College Place WWTP. The objectives of this use-based receiving water study are:

1.

Based on field surveys, determine and describe the water uses existing in the lower
mile of Garrison Creek in the summer, low flow season, including aquatic life and
human uses of the waterbody.

Evaluate and describe other apparent potential uses of Garrison Creek, including
biological and other uses which may occur in other seasons and other reaches of the
creek and historic uses.

. Evaluate the current water quality conditions within the lower mile of

Garrison Creek, including conditions affecting the chemical, biological, and
physical integrity of the waterbody.

Determine the effect of the existing discharge from the College Place WWTP on the
current water quality conditions of Garrison Creek.

To provide a framework for determining use-based water quality criteria which are
appropriate for lower Garrison Creek.

Page 4



2.0 Receiving Water Study Methods

2.1 Sampling Design and Field

A water column, biological, and physical habitat survey was conducted on Garrison
Creek in late summer of 1996. The intensive survey work was conducted between
September 16 and September 19, 1996, with stream temperature monitoring spanning a
longer period of the summer. Site descriptions for the six mainstem Garrison Creek

sites and the effluent of College Place WWTP are listed in Table 1 and shown in

Figure 2. Elements of the survey included:

e Continuous water temperature monitoring from July 24 through September 19,

1996. :

e Water column and effluent sampling on September 17 and 19, 1996.
e Biological surveys and fish tissue sampling conducted on September 18 and 19,

1996.

e The physical habitat survey conducted on September 18, 1996.
e Sediment samples were obtained on September 19, 1996 after the conclusion of

biological and water sampling.

Table 1. Description of Sampling Locations for Garrison Creek
Receiving Water Study
Station ID |Description Latitude |Longitude |Township |Range |Section
GU2 Garrison Creek - upper most site, approximately 150 feet 46° 01'55.7" |118°25°3.3" 6N 35E 3
above effluent outfall
GU1 Garrison Creek - upstream site, approximately 10 feet above |46° 01’ 55.3” |118°25'3.9" |6N 35E 3
effluent outfall, directly below diversion dam
GE1 College Place WWTP Effluent - outfall in effluent discharge [46° 01' 55.1" |118°25’4.4" 6N 35E 3
channel before entry into Garrison Creek :
GD1 Garrison Creek - downstream site, immediately below the ~ |46° 01’ 54.8" |118°25' 5.0 |6N 35E 3
point of mixing between Garrison Creek and the effluent
outfall
GD2 Garrison Creek - downstream site, approximately 300 below |46° 01’ 54.3" |118° 25" 11.1” 6N 35E 3
effluent outfall
GD3 Garrison Creek - downstream site, approximately below 46° 01’ 50.5" [118°25'13.3" |6N 35E 3
GD2, located below irrigation diversion
GD4 Garrison Creek - lower most site, near mouth, approximately [46° 01’ 25.5" (118° 25’ 9.2" 6N 35E 4
50 feet upstream from the Walla Walla River
Sampling conducted on September 19 coincided with a rainfall and runoff event, with a

noticeable increase in stream discharge.

Page 5




184 0009 00sy 000& 00S1

0 00S1

Apn)g Jajep BulAidoaY (dLMAM) ueld juswijesl] Jojemalsep) adeld obsjj0)

nns_ uoneoo sjdweg 2 ainbi4

¥921D duols

IOATY
B[lEM BIlEM

o
og Svmm&f

odid ybnowp smoy Yeeyy ———

[suuByDd MO} YBiy feunjen  x=xemeeee
uoleao] sidwes JepnO =

suonedo] bujdwes

‘dN3O3I1

Page 6



2.1.1 Water Column and Effluent Characterization

A summary of the water column sampling schedule, and field and laboratory
~ measurements, target detection limits and methods are shown in Appendix B.1 and B.2,
respectively.

Continuous monitoring for temperature, pH, specific conductivity, and dissolved
oxygen were conducted using Hobotemp thermographs and Hydrolab Datasonde 3
probes. Continuous recording thermographs were launched at stations GU1, GD2, and
GD4 during site reconnaissance on July 24, 1996 and were retrieved during the field
survey on September 19. Datasonde 3s were deployed at GU2, GD1, and GD2 during
the initial field survey on September 16 and recovered on September 19. Hobotemps
and Hydrolabs were programmed to record readings at one hour and 30 minute
intervals, respectively.

Discrete field measurements and collection of grab samples at all the above sites were
performed on September 17 and September 19. Water temperature, pH, specific
conductivity, dissolved oxygen (DO), and chlorine (CL) measurements were taken at
each site corresponding to each grab sample, twice daily. Two grab samples were
taken each day at stations GU2, GE1, GD2 and GD4, corresponding to the field
measurement schedule. Water quality parameters measured in these grab samples.
included fecal coliform (FC), total coliform (TC), alkalinity, total suspended solids
(TSS), turbidity, ammonia (NH,), nitrite (NO,), nitrite-nitrate (NO,+NO,), ortho-
phosphate (OP), and total phosphorus (TP). Grab samples for TC were taken at station
GD1 only. Alkalinity was measured at GD1 and GD4, and grab samples for NO,,
NO,+NO,, OP, and TP were taken only at GD4. In addition, stream discharge was
measured at each of the grab sampling sites on September 19.